
F.E. Weymouth 
Water Treatment 

Plant and La Verne 
Site Improvements 

Program
Draft Program 

Environmental 
Impact Report

F.E. Weymouth 
Water Treatment 

Plant and La Verne 
Site Improvements 

Program
Draft Program 

Environmental 
Impact Report

F.E. Weymouth 
Water Treatment 

Plant and La Verne 
Site Improvements 

Program

Draft Program 
Environmental 
Impact Report

SCH No. 2022120175
Report No. 1660
September 2023



Table of Contents 
 

F.E. Weymouth Water Treatment Plant and La Verne i September 2023 
Site Improvements Program Draft EIR 

Table of Contents 

Executive Summary ...................................................................................................................... 1 
[...]
approximately 830 miles of large-diameter pipelines and tunnels, and approximately 400 service 
connections (Metropolitan 2022b). 

2.2 Program Location 
The proposed Program is located at the Weymouth Plant at 700 Moreno Avenue in La Verne, 
California. The 135-acre Weymouth Plant is owned by Metropolitan and includes various structures 
and facilities related to drinking water treatment, research, and associated infrastructure. The 
proposed Program includes improvements to railroad tracks outside the boundaries of the Weymouth 
Plant, near the southeast corner of the plant, parallel to Wheeler Avenue, and extending south to 
Arrow Highway. The railroad tracks outside of the Weymouth Plant are located primarily within 
Metropolitan fee property with the exception of five intersection street crossings and its connection 
with the broader Burlington Northern Santa Fe Railway Company (BNSF) railroad network. 
Metropolitan maintains easement rights at the crossing locations and the connection with the BNSF 
network. Figure 1 shows the site of the proposed Program in a regional and local context.  



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 14 September 2023 
Site Improvements Program Draft EIR 

Figure 1 Program Site Vicinity 

 



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 15 September 2023 
Site Improvements Program Draft EIR 

2.3 Program Need and Objectives 
This Draft PEIR analyzes potential environmental impacts associated with implementation of the 
proposed Program. Pursuant to CEQA Guidelines Section 15124(b), an EIR shall contain a statement 
of objectives sought by the proposed Program. The overall objectives of the proposed Program 
include the following: 

• Upgrade aging infrastructure to ensure safe drinking water for years to come 
• Install new, more-efficient treatment technologies to meet more stringent drinking water 

standards 
• Enhance features of the Weymouth Plant to improve seismic safety and ADA compliance and 

to protect public safety and the environment 
• Ensure continued compliance with recent federal and state drinking water quality regulations 

and compliance with anticipated future regulations applicable to the Weymouth Plant 
• Build new or improve existing facilities to enhance worker safety, ensure plant reliability, and 

facilitate efficient operations and maintenance of the Weymouth Plant 

The need and objectives for each project included in the proposed Program are summarized below. 

Water Quality Laboratory Building Improvements 
The Water Quality Laboratory provides space for laboratory compliance monitoring and testing; 
general water quality monitoring; maintenance of distribution system integrity; and applied research. 
The latest improvements to the Water Quality Laboratory were completed in 1998. Currently, spaces 
within the Water Quality Laboratory are fully utilized or beyond capacity, and the building itself is 
vulnerable to seismic events. The Water Quality Laboratory Building Improvements project consists 
of retrofitting and expanding the existing Water Quality Laboratory Building to resolve these issues. 

The objectives of this project are as follows:  

• Maintain reliable operation and meet current seismic design practices and code requirements 
• Improve existing laboratory spaces through building functional improvements and equipment 

upgrades 
• Provide additional laboratory space required to carry out current and future essential water 

quality monitoring and research 
• Achieve Leadership in Energy and Environmental Design (LEED) Gold certification, or 

higher 

Administration and Control Buildings Seismic Upgrade and Building 
Improvements 
The Administration and Control buildings were constructed in 1941. The Administration Building is 
an approximately 15,200-square-foot, two-story reinforced concrete building, and the Control 
Building is an approximately 20,000-square-foot, four-story reinforced concrete building that adjoins 
the Administration Building. In 2006, a structural integrity study of the Administration and Control 
buildings identified structural deficiencies that could result in damage to both buildings during a 
seismic event. Structural damage could cause harm to workers and the buildings themselves, which 
are eligible for designation in the National Register of Historic Places (NRHP) and the California 
Register of Historic Resources (CRHR) (Strategic Value Solutions, Inc. [SVS] 2022). As a result, the 
Administration and Control Buildings Seismic Upgrade and Building Improvements project consists 



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 16 September 2023 
Site Improvements Program Draft EIR 

of structurally strengthening and retrofitting the existing main lateral resisting system, enhancing 
building functionality, and completing improvements to meet ADA and other code compliance 
requirements.  

The objectives of this project are as follows:  

• Maintain reliable operation and meet current seismic design practices and code requirements 
• Retain as many character-defining features of the Administration and Control buildings as 

feasible while maintaining the buildings’ functionality  
• Increase operational efficiency by improving existing functional space through electrical 

upgrades and office space reconfigurations  

Water Treatment Chemical Delivery Railroad Tracks Replacement 
The existing railroad tracks located at the Weymouth Plant and off-site parallel to Wheeler Avenue 
between the Weymouth Plant and Arrow Highway require replacement in order to comply with safety 
and reliability standards.  

The objectives of this project are as follows:  

• Upgrade and maintain the water treatment chemical delivery railroad tracks to comply with 
BNSF requirements for safe and reliable delivery of water treatment chemical railcars 

• Maintain and enhance worker and industrial safety standards 

Basin Nos. 1 and 2 Rehabilitation 
The existing Basin Nos. 1 and 2 require maintenance and repair to maintain and improve currently 
deteriorated components, thereby enhancing the Weymouth Plant’s reliability.  

The objectives of this project are as follows:  

• Minimize the risk of future system failures and major rehabilitation work 
• Update and modernize the existing basins according to current standards  
• Improve operational reliability, performance, and capacity to meet current and future water 

processing demands 

New La Verne Warehouse Facilities 
Current indoor warehouse capacity constraints for Metropolitan’s Central Storage Warehouse, located 
at the La Verne Facility, require critical Metropolitan inventory to be stored outdoors. Exposure to the 
outdoor environment contributes to material corrosion and the need to refurbish damaged inventory. 
In addition, existing storage facilities (Buildings 32, 32A, and 33) are not compliant with current 
seismic code requirements. The New La Verne Warehouse Facilities project aims to increase the 
amount of available storage space at the Weymouth Plant to meet existing and future storage needs 
for Metropolitan and address current seismic code requirements and safety standards.  

The objectives of this project are as follows:  

• Maintain reliable operation of Metropolitan’s central warehouse facility, and meet current 
seismic design practices and code requirements 

• Protect existing assets and warehouse inventory, increase operational efficiency, and reduce 
expenditures by providing adequate indoor and covered outdoor storage space for the storage 
of critical inventory 



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 17 September 2023 
Site Improvements Program Draft EIR 

New Field Engineering Building 
The existing Field Engineering Building at the Weymouth Plant is vulnerable to damage from seismic 
events. The New Field Engineering Building project would construct a new field engineering building 
in compliance with California Building Code (CBC) standards and regulations. The existing 
engineering building would be repurposed for non-occupancy use. 

The objectives of this project are as follows: 

• Construct a new field engineering building that meets the latest building codes and 
Metropolitan standards for seismic resiliency, safety, and sustainability 

• Increase and maintain capability to perform laboratory analysis (e.g., soils, concrete, 
corrosion, material, and coatings testing) that supports Metropolitan construction standards 

• Achieve LEED Silver certification, or higher 

2.4 Background 
The Weymouth Plant was originally designed to treat water delivered by the CRA but has had the 
capability to treat any blend of CRA water and SWP water since the 1970s. The Weymouth Plant 
typically operates at an annual flow of approximately 250 million gallons per day (MGD) with peak 
summer flows of approximately 400 MGD. The design capacity of the Weymouth Plant is 520 MGD. 

Existing water treatment at the Weymouth Plant consists of filtration and disinfection with ozone as a 
primary disinfectant and chlorine as a back-up disinfectant. Untreated water is conveyed to the 
Weymouth Plant via the La Verne Pipeline (SWP water) and the Upper Feeder East (CRA water) and 
blended at the on-site Junction Structure. The water undergoes the following treatment stages 
(Metropolitan 2022c): 

• Disinfection. Disinfection is primarily achieved using ozone. Ozone destroys a wider range 
of microorganisms than chlorine, including pathogens such as viruses and protozoa such as 
Cryptosporidium and Giardia. As water flows through ozone contactors, hydrogen peroxide is 
occasionally added for taste and odor control. If interruptions in the ozone process occur, 
chlorine is used as a back-up disinfectant. Chlorine is injected during the final process to 
provide a chlorine residual for water quality compliance. 

• Coagulation. Chemicals (aluminum sulfate/ferric chloride and polymers) are rapidly mixed 
into the water to facilitate coagulation. Coagulation is a process of clumping together fine 
particles (such as clays and silts, natural organic matter, and microorganisms). 

• Flocculation. Water is stirred slowly in the mixing basins to facilitate the gathering of 
particles to form larger masses described as floc. 

• Sedimentation. Water is conveyed to the settling basins, where the heavier floc is settled out 
of the water by gravity. 

• Filtration. Water is passed through layers of various media (i.e., gravel, sand, coal) to filter 
smaller particles that did not settle out during the sedimentation process. 

For secondary disinfection, chlorine and ammonia are added to the filtered water to form 
chloramines, which help to prevent regrowth of microorganisms as water is conveyed through the 
distribution system. The treated water is sent to a Finished Water Reservoir prior to its distribution 
into several pipelines/feeders (Upper, Middle, and Orange County) from which Metropolitan delivers 
water to its member agencies. 



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 18 September 2023 
Site Improvements Program Draft EIR 

To maintain their effectiveness, the filters are cleaned periodically by backwashing (a process 
consisting of passing water through the filters in the reverse direction) and dislodging the filtered 
particles. The wastewater resulting from this process (filter backwash) is treated at the Wash Water 
Reclamation Plant within the Weymouth Plant using a process similar to the main treatment process 
described above. In addition to filter backwash, the Wash Water Reclamation Plant also treats the 
settled materials from the filtration solids thickeners. The treated wash water is conveyed from the 
Wash Water Reclamation Plant to the head of the main plant where it is mixed with the untreated 
water.  

2.5 Description of Proposed Program 
The proposed Program consists of six total projects, each of which is described briefly in the 
following subsections. The location of each project is shown in Figure 2. 

Water Quality Laboratory Building Improvements 
The Water Quality Laboratory Building Improvements project consists of retrofitting the existing 
60,000-square-foot Water Quality Laboratory Building. The retrofits include seismic upgrades, 
functional space improvements, utility upgrades, and installation of new lab equipment. The project 
also includes expanding the existing building by approximately 40,000 square feet for new laboratory 
spaces, offices, conference rooms, and common areas. In addition, the parking, hardscaping, and 
landscaping associated with this building would be restored, and a new employee access gate would 
be constructed along Sedalia Avenue near its intersection with Forestdale Street. The access gate 
would be available for Metropolitan staff usage during Metropolitan operational hours (6:00 a.m. to 
6:00 p.m.). The new Water Quality Laboratory Building would be designed and constructed to 
achieve LEED Gold certification, and sustainability features may include energy-efficient appliances 
and lighting, double-glazed windows, water-efficient toilets and sinks, and drought-tolerant 
landscaping. 

Administration and Control Buildings Seismic Upgrade and Building 
Improvements 
The Administration and Control Buildings Seismic Upgrade and Building Improvements project 
consists of structurally strengthening and retrofitting the existing main lateral resisting system2 to 
meet American Society of Civil Engineers Standard 41-13 (Seismic Evaluation and Retrofit of 
Existing Buildings), enhancing building functionality (such as reconfiguring office spaces and 
conference rooms), adding ADA-accessible restrooms and showers, and re-locating the breakroom. 
The project also includes architectural, mechanical, electrical, and plumbing improvements required 
by code. Light-Emitting Diode (LED) lighting would be placed in certain portions of the building, 
and a new electric domestic water heating system to serve the new fourth floor restrooms would be 
installed.  

 
2 The main lateral resisting system is composed of the building’s primary structural elements that transfer lateral loads, such as seismic and wind 
loads, to the building’s foundation for bracing. 



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 19 September 2023 
Site Improvements Program Draft EIR 

Figure 2 Proposed Projects  

  



The Metropolitan Water District of Southern California Chapter 2: Program Description 

F.E. Weymouth Water Treatment Plant and La Verne 20 September 2023 
Site Improvements Program Draft EIR 

Water Treatment Chemical Delivery Railroad Tracks Replacement 
The Water Treatment Chemical Delivery Railroad Tracks Replacement project consists of replacing 
the railroad tracks and associated components (such as the railroad switches) used to deliver water 
treatment chemicals to the Weymouth Plant. The existing tracks would be removed, and replacement 
tracks would be installed in the same footprint. The railroad tracks would comply with BNSF 
standards and design requirements for safe delivery of water treatment chemical railcars. New load-
cells3 would be installed in existing storage and unloading bays.  

Basin Nos. 1 and 2 Rehabilitation 
The Basin Nos. 1 and 2 Rehabilitation project consists of replacing existing internal operational 
components within Basin Nos. 1 and 2. Rehabilitation may include the replacement of drop gates and 
gate guides, baffle walls and paddle wheel boards, and flocculator drive shaft assemblage as well as 